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’ -, 5 : Tralij]‘etiark FENIX
FER AR AT 7E HLAE BT Lt ARB-L14-800
Sample Name | Rechargeable Li-ion Battery ARB-L14-800 R/ ke
s ARB-L14-800 3.6V 800mAh 2.88Wh
Model
EFR HYITRAE R FARA
FALWAS Name SHEN ZHEN LANG HENG ELECTRONIC CO.,LTD
Epplieat Mok | RN R % 33 KR Tk B
Address 8/F, 2nd Building, DongFangMing Industrial Center, 33rd District, Bao'an, Shenzhen
IR RN B IR R AR R A F]
Manufacturer | SHENZHEN YOUR POWER TECHNOLOGY CO.,LTD.
RETR | s A FI
Means of : ; 2015-06-15
Receivi Submitted by applicant Accepted Date
ecelving
Kol 0 -
Test Date 2015-06-15~2015-07-06
Ho B 2 FAE (AhE)
Test Site DGM(Battery room, Beijing)
3T H AL BAERY . IRED. b, SRR, BEE. E A, EEliE
Test Items Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush, Overcharge, Forced discharge
KIS R BEE CRTRIRIERMEBU BRI (85 RIEF 1. BIE2) 383

Test Method

UN Recommendations on the Transport of Dangerous Goods Manual of Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend. 1
and Amend.2 Subsection 38.3

B oA BEFEEER, £9013.9mmx51.3mm.
Appearance Black cylindrical battery, about ®13.9mmx51.3mm.
RIS E TR RYEMOR LB RBFREFR) (B 5 BREIE 1. 1BIF 2) 38,3 HWHME, Zhi
PERBLFTE R A, AR R ER. -
The samples have passed all test items of UN Recommendations on the Transport ofF gerous Geods - Manual of
Bss b Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend.1 and Amend.2 Subsection 38.3. 7 o W {"‘@:\
sl ,;&&\ ZAN
Conclusion 4 {; oA
=¥ 72
P%%ﬂuﬁﬁ A\ 2=
Test Labi(Stapp) %‘7 \ ==
%% A 2675 4 OVVELNO | <
.} ,_""Sﬂ ﬁ Q 2&%
&, 3
¥ 1l B 7;
iE AT 7S L IS . ' ”Hﬁﬁ .
Comment Rechargeable single cell battery.
faz il B 1% N -
Tested by: 7

Checked by: Approved by: > : Z Z
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. : o 1 B SR A A O -
w5 | kwme TA=REhEln SR, K% R BIGED | an
Standard Requirement or the .
No. Test Items Test Result Conclusion Remark
Clause of Standard
Tiltds. THR. TRk, BER. LA,
) RIS IR HL R A RIS T Y 90%.
1 JEE A5 STISGIAC.IV/RevSiAmend, | Do/ E0TT B LR AMET TS 90% s
. ) No leakage, no venting, no disassembly, no | &
1 Altitude 1 and Amend.2 Subsection 38,3 L. /
Srlifon o T rupture and no fire. The open circuit voltage of | Pass
' each battery after testing is not less than 90% of
its voltage immediately prior to this procedure.
Tilkiw. THER. TRME. THRE. LA,
it B H AR T 58 BT AT 90%.
e ST/SG/AC.10/11/Rev.5/Amend, B A %E‘attTﬂ%H ﬁ\‘%m.ﬂq ’ i
i ) No leakage, no venting, no disassembly, no | &
2 1 and Amend.2 Subsection 38.3 . /
Thermal Test S rupture and no fire. The open circuit voltage of | Pass
e each battery after testing is not less than 90% of
its voltage immediately prior to this procedure.
Tt THER. TERE. TR, TR,
iR I AR ET 19 90%.
s ST/SG/AC.10/11/Rev.5/Amend, SRS 7 B L Zﬁ‘.id_liglﬁu.m ’ e
izl ) No leakage, no venting, no disassembly, no | &5 ‘
3 . . 1 and Amend.2 Subsection 38.3 L. /
Vibration T A rupture and no fire. The open circuit voltage of | Pass
€est 1., g i ~
each battery after testing is not less than 90% of
its voltage immediately prior to this procedure.
it LS. TR, THR. TR,
RIG 5 T B B R R TR B8 AT 90%.
NI ST/SG/AC.10/11/Rev.5/Amend. %I B ﬁEEEtT{&ﬁ“IiEJ'ﬁﬁEJ A% A
i ‘ No leakage, no venting, no disassembly, no | &
4 1 and Amend.2 Subsection 38.3 _ /
Shock =y rupture and no fire. The open circuit voltage of | Pass
est 1. a H
each battery after testing is not less than 90% of
its voltage immediately prior to this procedure.
= FRRENEIL 170 'C. EHE. E N v
A % ST/SG/AC.10/11/Rev.5/Amend. gjz.fmf;‘f?ﬂ:ﬁl_ TR HE 7 PN
5 1 I and Amend.2 Subsection 38.3 : . = /
Extemg S.hort e men ubsection External temperature does not exceed 170°C. No | Pass
Circuit Test T.5 ’
disassembly, no rupture and no fire.
. ST/SG/AC.10/11/Rev.5/Amend. | ARSI BEARREIT 170 'C, Xk, Tk, N
Ik ‘ . &
6 I and Amend.2 Subsection 38.3 | External temperature does not exceed 170°C. /
Crush i : Pass
Test T.6 No disassembly, no fire.
SR ST/SG/AC.]OI]]/Rev.S/{\mend. ;tﬁa’éﬁi T K- PN
7 I and Amend.2 Subsection 38.3 | No disassembly, no fire. /
Overcharge ) Pass
Test T.7
i /SG/AC.10/11/Rev.5/Amend. . k. ,
B o ST/SG/AC ev5/Amend ﬂ‘:ﬁiﬁi ok W
8 ) 1 and Amend.2 Subsection 38.3 | No disassembly, no fire. /
Forced Discharge Pass
Test T.8
LLITFaEH

Blank below




T.1: &EER

T.1: Altitude Simulation
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Blank below

Page 3 of 11
RN Mt s Bt H.
b g Pre-test After-test MErk. R, K
Sapls Fr RS FE [JPEETRE | B8 [mES% R [#AKRWE | Leakage, Venting,
No Sample Status Mass ocv Mass |Mass Loss ocv Residual Disassembly,
' Rupture,
0 0,
my(g) Vi(V) m,(g) (%) V,(V)  0CV (%) Fire(Yes/No)
Ve 2 A2
Al _ Himeia 20539 | 4194 | 20537 | 0010 | 419 99.95 No
First cycle fully charged
HIRTEETE
A2 ) ) 20.515 4,192 20.514 0.005 4.191 99.98 No
First cycle fully charged
HiRTEER Y
A3 ) 20.360 4,192 20.360 0.000 4.191 99.98 No
First cycle tully charged
HREERY
A4 ) 20.587 4.196 20.584 0.015 4.194 99.95 No
First cycle fully charged
R SEE S
A5 20.560 4.193 20.557 0.015 4.191 99.95 No
First cycle fully charged
HGEERH
A6 20.325 4.192 20.323 0.010 4.190 99.95 No
First cycle fully charged
HIRFELTEH
AT 20518 4.192 20.516 0.010 4.190 99.95 No
First cycle fully charged
HIFEERH
A8 20.328 4.192 20.327 0.005 4.191 99.98 No
First cycle fully charged
HIKGTEERH
A9 20.467 4.193 20.466 0.005 4.190 99.93 No
First cycle fully charged
HKGEETRE _
Al0 20.426 4.196 20.424 0.010 4.193 99.93 No
First cycle fully charged
IFEH

.



T.2: BERE

T.2: Thermal Test
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3 A mitfE B\, HA.
P Pre-test After-test R, SR, fEk
- PR R®  |FEME | RE RERK | FERAGE |FAWE | Leakage, Venting,
Nop Sample Status Mass ocv Mass [Mass Loss ocv Residual Disassembly,
' Rupture,
(4] 0,
my(g) Vi(V) ms(g) (%) Vo(V)  j0CV (%) Fire(Yes/No)
HIRFTAETHE
Al First eyolesfilly charged 20.537 4.192 20.534 0.015 4.115 98.16 No
HIRFTERTTH
A2 20,514 4.191 20.511 0.015 4.110 98.07 No
First cycle fully charged
HIRTERH
A3 20.360 4.191 20.360 0.000 4.117 98.23 No
First cycle fully charged
BHRTER®
Ad 20.584 4.194 20.582 0.010 4.114 98.09 No
First cycle fully charged
HIREERE
AS 20.557 4.191 20.555 0.010 4.111 98.09 No
First cycle fully charged
HRSEERE
A6 20.323 4.190 20.321 0.010 4.113 98.16 No
First cycle fully charged
HUGTETH
AT 20516 4.190 20514 0.010 4.110 98.09 No
First cycle fully charged
HIKGEERH
A8 20.327 4.191 20.326 0.005 4.107 98.00 No
First cycle fully charged
ER/SEE S
A9 20.466 4.190 20.464 0.010 4.114 98.19 No
First cycle fully charged
HIRTELTH
AlO 20.424 4.193 20.422 0.010 4.109 98.00 No
First cycle fully charged
LTEH
Blank below
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T.3: &3}

T.3: Vibration
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Blank below

Mty ik 5 AR, HFS.
ey Pre-test After-test ik, R, Ak
SEHlE Fr iR RE [JFELE | RE |mEfik | FFEEE |RARMIE | Leakage, Venting,
Nop Sample Status Mass ocv Mass |Mass Loss oCcv Residual Disassembly,
; Rupture,

0 0
m(g) Vi(V) my(g) (%) Vo(V)  0CV (%) Fire{Ves/No)
I
Al ) HREERA 20.534 4.115 20.534 0.000 4.115 100.00 No
First cycle fully charged
HIGEERH
A2 20.511 4.110 20.510 0.005 4.110 100.00 No
First cycle fully charged
HIXFEETH
A3 20.360 4.117 20.360 0.000 4.117 100.00 No
First cycle fully charged
HXEETA
A4 20.582 4.114 20.582 0.000 4.114 100.00 No
First cycle fully charged
HIRTERH
A5 20.555 4.111 20.555 0.000 4.110 99.98 No
First cycle fully charged
BRxELTH
A6 20321 4.113 20.321 0.000 4.112 99.98 No
First cycle fully charged
HIRTELFTA
A7 20.514 4.110 20.512 0.010 4.110 100.00 No
First cycle fully charged
HRTEERH
A8 20.326 4.107 20.322 0.020 4.107 100.00 No
First cycle fully charged
BHEETY
A9 20.464 4.114 20..464 0.000 4.114 100.00 No
First cycle fully charged
HRGEEAE
A10 20.422 4.109 20.422 0.000 4.109 100.00 No
First cycle fully charged
UTF=H




T.4: My
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T.4: Shock
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M M = B, HS.
e Pre-test After-test ik, MR, K
FERYRS G 5k — — e : = ;
St FE oA Jii & FrE R FEfk | JTEEEE  [FlSEIE | Leakage, Venting,
Nop Sample Status Mass ocv Mass |Mass Loss ocv Residual Disassembly,
' V,(V (%) Vy(V)  OCV (%) Rugmes,
m(g) (V) my(g) © V) ° Fire(Yes/No)
HIREAETH
Al Firg gyl illy el 20.534 4.115 20.534 0.000 4.115 100.00 No
HIRGEER
A2 20.510 4.110 20.510 0.000 4.110 100.00 No
First cycle fully charged
HIRFTEETRH
A3 20.360 4117 20.360 0.000 4117 100.00 No
First cycle fully charged
HIRTEEARH
A4 20.582 4.114 20.582 0.000 4.114 100.00 No
First cycle fully charged
R/ SsE=::!
AS 20,555 4.110 20.555 0.000 4.110 100.00 No
First cycle fully charged
HIRTLRHE
A6 20.321 4.112 20.321 0.000 4.112 100.00 No
First cycle fully charged
HIRTELRH
A7 20.512 4.110 20.512 0.000 4.110 100.00 No
First cycle fully charged
HRERETH
A8 20.322 4.107 20.322 0.000 4.107 100.00 No
First cycle fully charged
HIRTEERH
A9 20..404 4.114 20.464 0.000 4.114 100.00 No
First cycle fully charged
HIRFTEEFH
Al0 20422 4.109 20.422 0.000 4.109 100.00 No
First cycle fully charged
UHEA

N Ea
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T.5: External Short Circuit
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FRES R PE B FE T B RS 151 (C) BRI, WA 'X
Sample No Sample Status Highest External Temperature/'C Disassembly, Rupture, Fire(Yes/No)
H IR T HL
Al <57.0 No
First cycle fully charged
HIRFEETH
A2 <57.0 No
First cycle fully charged
HIRGEETH
A3 <57.0 No
First cycle fully charged
HIRFEAET R
A4 <57.0 No
First cycle fully charged
HRFE T
A3 <57.0 No
First cycle fully charged
BHIRTERH
A6 _ <57.0 No
First cycle fully charged
R SEES L
A7 <57.0 No
First cycle fully charged
HIREETTH
A8 <57.0 No
First cycle fully charged
ER/SEE S|
A9 <57.0 No
First cycle fully charged
HIKTEETA
AlO <57.0 No
First cycle fully charged
LLFEH
Blank below

ey |



T.6: HfIE

T.6: Crush
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FEdhgm 5
Sample No.

PRAARES

Sample Status

GRLERTEE I A GO
Highest External Temperature/C

BIAE. 2K
Disassembly, Fire(Yes/No)

Bl

EIR SO% R
First cycle charged 50% rated capacity

37.6

No

B2

H K S0% &
First cycle charged 50% rated capacity

36.0

No

B3

HIK 50%7
First cycle charged 50% rated capacity

352

No

B4

HIR 50%75 &
First cycle charged 50% rated capacity

31.8

B5

H IR 50%% i
First cycle charged 50% rated capacity

LTFEH
Blank below
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T.7: Overcharge
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PR PSR BRI, K
Sample No. Sample Status Disassembly, Fire(Yes/No)
HIRGEERH
Cl No
First cycle fully charged
HIRT4ETH
C2 No
First cycle fully charged
HRFEET R
c3 No
First cycle fully charged
HIRFTELTH
C4 No
First cycle fully charged
50 IRFERFTHL
G35 No
50 cycles fully charged
50 RFEETH
C6 No
50 cycles fully charged
50 R
€7 No
50 cycles fully charged
50 JGE A FRH
C8 No
50 cycles fully charged
UTZEH
Blank below
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T.8: Forced Discharge
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B i R B, 2K
Sample No. Sample Status Disassembly, Fire(Yes/No)
o= -
DI - HKTE Hl H N
First cycle fully discharged
e 2 A5 T
D2 ‘ ) u\x%hg el -
First cycle fully discharged
R
b3 ‘ H ﬁ(méﬁg il -
First cycle fully discharged
i _ ‘\E‘“{k.ﬁ%)ﬁ? Gl o
First cycle fully discharged
e 2 A
D5 . HIX Jt.éhg ) No
First cycle fully discharged
Bk . ﬁff‘(:ﬂ:%hﬁ?ﬁﬁ -
First cycle fully discharged
R 5E AT A
D7 . H )\Jt.é%ﬁ%}ﬁ o
First cycle tully discharged
REAT
D8 ' B ;n:%bf? ) No
First cycle fully discharged
o e T
D9 - HiR 31:.3]15? ) No
First cycle fully discharged
IR SE 2
— HIRTEMHE o

First cycle fully discharged

50 K54 R

D11 X No
50 cycles fully discharged
50 YRFEA
D12 SOOI No
50 cycles fully discharged
50 R SEED
DI3 k)c%ﬁ-i A No
50 cycles fully discharged
50 IR5EEN
D14 j"“iffﬁﬁ No
50 cycles fully discharged
50 ¥R5E 2T
— ﬁbu%)%ﬁl i o
50 cycles fully discharged
R 50 /Kfn%h‘i% Ko
50 cycles fully discharged
50 IRFEAET
D17 sl No
50 cycles fully discharged
50 K54
DI8 S No
50 cycles fully discharged
50 RSEETH
D19 hi e No
50 cycles fully discharged
50 {R5E 4T
D20 AL No

50 cycles fully discharged

LIFEH
Blank below
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